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PRUFZEUGNIS (Test Certificate)
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Auftraggeber: Kléckner Pentaplast GmbH & Co. KG
(Client): Postfach 11 65
56401 Montabaur
Betreff: reaction to fire testing according to DIN 4102, part 1, class B2
(Subject):
Priifmaterial: rigid PVC-foil ,Isogenopak®”
(Test material):
Zeugnisdatum: 9th June 2008 Whl/li
(Date):

Giiltigkeitsdauer:  until 30th June 2013
(Period of validity):

Hinweis: The tested building-material not being used as construction product accord-
(Notes): ing to German building regulations MBO § 2, Abs. 9, Ziffer 1, no “allge-
meines bauaufsichtliches Priifzeugnis” is required.
This test certificate is not valid, if the tested product is utilised as construc-
tion product to German building regulations (MBO § 20, Abs. 3).
This test certificate is in no case a substitute for any required certifica-
tion to German building regulations.
In cases where approvals are required by German building regulations and
authorities, this test certificate may be utilised for issuing these approvals
according to Bauregelliste:

- Ubereinstimmungsnachweise (certificate of confimity)
- Verwendbarkeitsnachweise (allgemeines bauaufsichtliches
Prufzeugnis, allgemeine bauaufsichtliche Zulassung)

The notes in annex D of DIN 4102-1 with reference to third-party-control are
to be considered in particular.

¥) This test certificate is the English version of Priifzeugnis (test certificate) 901 5664 001
dated 9th June 2008. In cases of doubt, the German version is valid.

Dieses Priifzeugnis umfasst 3 Textseiten und 0 Beilagen. Textseiten und Beilagen sind mit unserem Dienstsiegel versehen. Die- Ver-
vielfdltigung und Veréffentlichung des Prufzeugnisses sowohl in vollem als auch in gekiirztem Wortlaut, sowie die Verwendung zur
Werbung ist nur mit unserer schriftlichen Genehmigung zulassig. Das Priifzeugnis wird unbeschadet der Rechte Dritter; insbesondere
privater Schutzrechte, erteilt. Gerichtsstand und Erfullungsort ist Stuttgart.

Nach DIN EN ISO/IEC 17025 durch die DAP Deutsches Akkreditierungssystem Priifwesen GmbH akkreditiertes Priiflaboratoriuni. Dia
Akkreditierung gilt fur die in den Urkunden aufgefuhrten Priifverfahren (DAR-Reg.-Nr.: DAP-PL-2907.99). Zusétzliche Akkreditierungen
nach DIN EN ISO/IEC 17025 durch DKD / PTB, KBA, ZLS und Zertifizierung nach DIN EN ISO 9001:2000 durch TUV, Vom DIBt aner-
kannte PUZ-Stelle, bei EU notifizierte Stelle 0672 und 1080.
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On 21st February 2003 we had been requested to perform reaction-to-fire tests according
to DIN 4102, class B2.

1. Material Description:

Rigid PVC-foil

Field of application: jacketing for mineral-wool insulation
Trade name: “Isogenopak®”’

Sampling: by customer

Receipt of samples: 28th January 2003 (receipt-No. 03/1 7)
Quantity : 8 specimen, each 190 mm x 90 mm

2. Material Data:

Weight per unit area: approx. 520 g/m?
Nominal thickness: 0,35 mm

3. Sample preparation:

By customer

4. Test procedure:

The tests had been performed according to DIN 4102, part 1 (May 1998 edition) clause
6.2.5 on specimen (1 to 5) without substrate as well as on 2 additional specimen (6 and 7)
on mineral-wool substrate (nichtbrennbar acc. to DIN 4102).

Flame-application: bottom edge of the specimen.

5. Test results:

Test No. / specimen: 1 [ 217 3T 45767
Ignition s immediately
Max. flameheight
within 20 s cm| 7 7 8 5 6 6 4
reached after 10 10 P 9 7 13 12

Measuring mark reached after
Flames ceased after 15 each
End of afterglowing - -] - - - -] -
Smoke development strong
Filter paper ignited after - - | - Az
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7.1

I ne

7.3

7.4

Classification:

All the tested specimen passed the test according to DIN 4102, part 1, clause 6.2.5.

Thus, the material described in clause 1 and 2 meets the requirements for class B2 —
normalentflammbar — according to DIN 4102, part 1, clause 6.1.3. (May 1998 edition).

The material did not show any burning droplets when tested in accordance with DIN 4102,
part 1, clause 6.2.5.

Notes:
The PVC-foil has to be labelled according to DIN 4102, part 1, clause 7 as follows:
DIN 4102 - B2

Classification in class B2 is valid solely for the PVC-foil as described in clause 1 and 2.
Used in connection with other combustible materials, its fire performance is likely to be
influenced this negatively, that the given classification in clause 6 is no longer valid. Fire
performance in connection with other combustible materials is to be tested and classified
separately.

Classification in clause 5 of this test certificate expires by 30th June 2013. Validity may be
extended on request. Therefore, additional tests are necessary.

This test certificate is in no case any substitute for
“allgemeines bauaufsichtliches Priifzeugnis” or
»allgemeine bauaufsichtliche Zulassung*.

Abteilung Brandschutz / Fire Safety Department
Referat Brandverhalten von Baustoffen — Section Reaction to fire

Der Bearbeiter

(The Engineer in Charge) (Head of No ified Fire Testing Centre)
{

Dipl.-Ing. (FH) Frank Waibel Dr. :rer. nat. Stefan Lehner,

Akad. Direktor



